@ BRETFORD

QUATTRO TABLE
CPU Holder

Assembly Instructions

Parts List Hardware List
Qty. Part No. Description Qty. Part No. Description
1 010-3344 CPU Side Holder w/hole 6 030-0305 Flat Washer
1 010-3343 CPU Side Holder wi/slot 6 030-0453 #12 x 3/4" LG. PHLPS. TR. HD.
1 030-0306 Flat Washer
1 030-0256 1/4-20 Flanged Nut
1 030-0272 1/4-20 x 1/2" Carriage Bolt

Tools Required

Note:
Philips Screwdriver QUANTITY AND LOCATION
Allen Wrench OF CPUHOLDER WILL
Electric Drill VARY BY MODEL

1/8" Dia. Drill Bit




CPU bracket with
square hole

ASSEMBLY REQUIRED

SAFETY WARNING
Note: TWO PERSON

#12 x 3/4" LG. PHLPS.TR.HD. —
030-0453

)

~—— Flatwasher
030-0305

Step 1

Lay the table on a carpeted surface with legs facing up.
The table predrilled so the first CPU bracket can mount on the left, right or middle side of your table (depending

on model).
Attach the CPU bracket with the square hole located on the bottom flange first. Install with flat washers

(030-0305) and screws (030-0255) as shown.



width of monitor
(inside dimension of
CPU brackets)

<

CPU bracket with ’
"’\ N /

slotted hole

= g ¢
. mark three ] >
: hole locations . >

)

#10 x 5/8" Pan head screw

030-0255

Flat washer
030-0305

Step 2

Determine the overall width of your CPU. Place the other CPU bracket (with the slotted hole located at the
bottom) over the mounted CPU bracket as shown. Adjust the space between the two brackets by sliding the
bracket side to side to equal your CPU width.

MAKE SURE THAT THE BRACKETS ARE PARALLEL.

Using the CPU bracket as a template, mark the three hole locations for drilling pilot holes. Carefully drill an 1/8"
dia. pilot holes 3/4" deep (see note above). Install the second bracket with flat washers (030-0305) and

#10 x 5/8" Pan head screws (030-0255).

3 Y/ NOTE:
Wrap tape around an 1/8" dia. drill
bit at 3/4" for drilling depth.




e Ns s

£

S P>

/ ‘

/ 1/4-20 Flanged nut
T 030-0256

Flat washer
030-0306 —— |

1/4-20 x 1/2" Carriage bolt
030-0272

—_

Step 3

Install 1/4-20 x 1/2" Carriage bolt (030-0272) to the inside flange with flat washer (030-0306) and 1/4-20 Flanged
nut (030-0256) on the outside flange as shown.

Repeat steps 1,2, & 3 to install additional CPU holder.

Carefully turn over the table and place into position.

(pum &

1/4-20 x 1/2" Carriage bolt 1/4-20 Flanged nut Flat washer
030-0272 030-0256 030-0306
Bretford Bretford Ltd.
11000 Seymour Avenue Technology House
Franklin Park, IL 60131 7 Lake End Court, Taplow
TEL: 847.678.2545 Bucks SL6 0JQ England
800.521.9614 TEL: 01628 603558
FAX: 847.678.0852 FAX: 01628 604923
800.343.1779 Part#031-4214

www.bretford.com Rev.08.24.01 IM



